



DELHI TEST HOUSE[®]

A-62/3, G.T. Karnal Road, Industrial Area, Opp. Hans Cinema, Azadpur, Delhi-110 033 (INDIA)
Phone : +91-11-47075555 (30 Lines) Fax : +91-11-47075550
e-mail : info@delhitesthouse.com



Issued to
M/S Superior Enterprise
Village Bhangrola, Near Haryana Gramin Bank, Gurugram
Haryana-122505

QR-0302
Report No: 2112220721GENN1290
Date:- 26.07.2022
Date of Receipt: 21.07.2022
Party Ref No: Nil
Letter Date: 21.07.2022

Sample Description:- TEAMCC Epoxy Gel 5050 (Marked- EG-1)

TEST REPORT

Sl. No.	Tests	Test methods	Results
1.	Density, g/cc	IS:13360(P-3/sec-10)-2021	1.118
2.	Hardness "Shore-D"	IS:13360(P-5/sec-11)-2013	83
3.	Tensile strength at break ,N/mm ²	IS:13360(P-5/sec-3)-2018	35.8
4.	Flexural strength , N/mm ² (Bending strength)	IS:13360(P-5/sec-7)-2017	61.2

Note: 1. No Deviation from the Standard Test Method/Specification is done unless specified or requested by the client.

2. While giving the conformity statement laboratory does not consider Uncertainty Measurement into account.

3.General terms & conditions are given on the back side of the report.

Date of start of testing: 23.07.2022

Date of completion of testing: 26.07.2022

for report verification email to report_verify@delhitesthouse.com

DINESH GOEL

Authorised Signatory - Director
Director (S & D)

ISO - 9001 : 2015 CERTIFIED LABORATORY

Other Lab : Plot No. 50 & 65, Phase - IV, Sector-57, HSIDC Industrial Area, Behind Parnami Hospital, Kundli, Sonapat-131028 (Haryana)